RAJAYTYSKUVA JA OSALISTA

KAASUKAYTTOINEN BETONINAULAIN
MALLI: GSN 40B

Note: screw torque snd description

TorsicofHm) | Fo. Fote
112 Thread Elus(loctizaldii)
15--32
Thread Elus(loctizaldii)
3--35
Thread Elus(loctize 2T2)
3 5__d -}Ej

Thread Elus(loctizaldii)

3.5--8 _& Teread glus{loctizeZil)




OSALISTA
GSN 40B

=
P

Partz MName

Gty

vEILAT

ke

Note ! 3 consumable parts

Hex Bolt M5x10

Mo

Partz Nem=

Remark

Top Cover

83

Lipickmnut

Filter

B

Right Handle

Filter Cover

85

Lock block

Retaning Ring d0=24

ad

Trigger

Gaskst

8y

Trigger spring

Rubber Gasket

il

Sguare nut ME

Motor Assembly

ad

Electnic Tan swiich assembiy

LEIRes] | Dl L6 L) I R ] e

Mount Slesve

70

High Vokage sWILch assemby

Spark Plug

71

Electic contmoller assambiy

Hex Socket HD MEx25

72

|Motor Line assembly

Cylinder Head

73

Screw 5T2. 2x11

O-Ring 59.92x3.53

T4

Power Line assembly

Hex Socket HD M4=20

73

Fuel cell sponge

Holding Screw M4x5

Tank block

Abnormity O-Ring

7a

Switch spring

Chamber Intarmedials pad

74

Wiring cover

Rubber Mat

74

Screw ST2 0xf

Parallel pin

aa

Hook

Top Mame Plate

i

LED Light

O- Retaining Ring 3.5x2

g2

Rotating shaft

Washer d=5

43

Left Handle

Shaft

B4

Courtersunk Sorew ST4.2520

High Pressure Wire Platen

85

Hex. Socke? HD. Bolt M3%35

Adapter

ad

LHen Battery Fack

Cell Lewer

ar

Lock Bolt

Latch

a4

Washer d=0

Spring Straining Pin 2x8

Latch Spring

a4

Short Fixed Block

G IMAC -3

Long Fixed Block

G TMC D

Cell Cover

ad

Catch Spring

Cell Rubber

i

Caich

Lock Bar

a2

Washer d=4

O-Ring 88.27x3.53

23

Screw 5T4.2x8

Retaining Ring d0=58

04

Warning Lable

Piston Ring

25

Bolt M4x4

Piston Assembly

il

Sguare Nut M4

Piston Bumper

a7

Riobon Spring Gasket Down

Chamber Stop Rubber

04

Ribbon Spring

Valve Assembly

ag

Ribbon Spring Gasket

Hex Sockeset HD ME=10

100

Fixed Stff

Buifer Cover

101

Parallel Pins 3x=20

Muffler

Lead Valve

102

Short Mail Magazine

GEMAI -0

Long Mail Magazine

ST -0

Read Plate

103

|Mai Feeder Seat

Bolt Max6

104

Exhaust Baffle

105

|_N.3 Feeder Spring
Mal Fesder

Cylinder

106

‘Was her

Pushing Arm Zpring

107

Mobtor PGB Eoard Asseminly

Left Pushing Arm

Right Pushing Arm

108

Zhort Magazine Assembly

G TMC 30

Long Magazine Assembly

ST -0

Housing Assembly

108

Hex Bolt MS=6

Mut M5

110

Motor Components

Housing

111

Combusion chamber componens

Mame Flate

112

‘Wind leaf component

Specification Plate

113

Diust shield

Protect Cowver

114

Casing intermedate pad

Mal Seat

=
o

1 |Charger

Hex Socket HD MEx15

-1

Charger Base

Nailer Mouth

012

Adapter

Pushing amm

302

Case Assembhy

Hex Bolt

I
b

Safety Glasses

oo % | 51 B ) D) (| 2 5 5 5 [ | | | | | | 5] 5 | | | ) | ) 2 || | 2 s k| ) R ) il A B3| | S

Pushing am jacket

504

Hex_Bar Wrench M5

508

Qiler

| ] = = ] | ] | | | | | | ] | ] | ] s | ] ] ] | | | = = ] ] ) = = e ] | = | | | e | | ] s | = ] ] | = ] | = ]
i




